



REPORT NUMBER: 20729-19B
RECEIVING DATE: Aug 30, 2019
ISSUE DATE: Sep 02, 2019
PAGE: 1 of 3

Customer : **MTC**
Address : Qila Chand Gujranwala-Pakistan

Contact person : Mr. Abdul Rehman

Contact details : Tel: /
Fax: /
Cell: 03216163483
Email: zuberries@gmail.com

Manufacturer : Abdul Rehman
Buyer : /
Agent : /
Label : /
Design : /
Fabric Name : /
Color : Grey
Style : /
P.O No : /
Lot No : /
Vendor Reference No: : /
Country of Origin : Pakistan
Country of Destination : /
Sample description : Cow Split Suede Leather
End use : /

Signed on the behalf of:
Tti Testing Laboratories

Ali Ashraf
General Manager Operations



REPORT NUMBER: 20729-19B
PAGE: 2 of 3

Test Conducted:

Sr. No	Test properties
01	Formaldehyde Contents

Test Results

Acceptable

Digital image of submitted sample



Tti Testing Laboratories

347-S, Quaid-E-Azam Industrial Estate, Kot Lakhpat, Lahore-54500, Pakistan.
Tel: (+92-42) 111 786 001 Fax: (+92-42) 3515 4555 Website: www.ttilabs.net



REPORT NUMBER: 20729-19B
PAGE: 3 of 3

Test Results:

1. Formaldehyde Contents: (ISO 17226-1:2008) CA Prop 65 Requirement

<u>Component:</u>	<u>Results</u>	
Leather Swatch	N.D	75 mg/kg

Note:

N.D: Not Detected

MDL: 5 mg/kg

MDL: Method detection limit

mg/kg: milligram per kilogram

mg/kg = ppm (parts per million)

----- END OF REPORT -----

Tti Testing Laboratories

347-S, Quaid-E-Azam Industrial Estate, Kot Lakhpat, Lahore-54500, Pakistan.
Tel: (+92-42) 111 786 001 Fax: (+92-42) 3515 4555 Website: www.ttilabs.net